SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 38

/15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum

x| spectrum v

Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 dB Mode Autg Sweep

SGL Count 100/100 SGL Count 100,100

@1 AvaPwr @1 AvgPwr

Limit §heck PARS | SPURISHIE CGHEEKARS_ PaBs

20 th‘lH EPURIOUS INE_ABS PABS 20 dh’.‘LI‘P SPURIOUS LINE ABS PASS

10 dBm n 10 dBm {

0de JHII 0 dom J l

-10 dBm -10 dBm

e J i) |

SPURIDUS_LINE_ABS ] Il 20 dBm T lh “ I

-30 dBm - 4 -30 dBm ' -

-50 dem -50 dem

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2.545 Gz £.555 GHe 1.000 MHg 255317 GHz -34.39 dBm -9.39 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61916 GHz 20.29 dbrm -9.71 d8
2.555 GHz 2.565 GHz 1.000 MHz 2.56419 GHz -33.23 dem -20.23 d& 2620 GHz 2621 GHz 300.000 kM2 2 82001 GHe 1657 dm o5 ds
2,565 GHz 2.569 GHz 1.000 MHz 2.56834 GHz -22,51 dém -12.51d8 2.621 GHz 2.625 GHz 1.000 MHz 2.62102 GHz -21.70 dBm -11.70 d&
2.569 GHz 2.570 GHz 300,000 kHz 2.57000 GHz -15.30 dBm -5.30 dB 525 CH= 2635 Ghz 1,000 MHz 62501 CHe 3357 dBm 2067 db
2.570 GHz 2.585 GHz 100,000 kHz 2.57084 GHz 20,99 dém -9.01 d& > 835 GHz 254 Cha 1,000 Mz 3 69054 CHe ~33.67 dbm eETdB
—
] J ] i

© 21.MAY.2019

20:11

04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 19.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ paks
20 dhifE_$PURIOUS LINE_ABS PASS 20 dhife—$PURIOUS LINE ABS PASS
10 dBm 10 dBm
0 de v s -\ 0 R Al W
-10 d8m ]l } -10 dem
SPURIGUS_LINE_ABS | _’I i | [
-30 dBm #N, 4 0 dem E‘
- 1 '™ F
-40 dBm -40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.585 GHz ||| start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.545 GHz 2.555 GHz 1.000 MHz 2.54730 GHz -33.37 dBm -8.37 d& 2.605 GHz 2.620 GHz 100.000 kHz 2.60682 GHz 2.84 dbm -27.16 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56451 GHz -27.07 dém -14.07 d& 2.620 GHz 2.621 GHz 300.000 kHz 2.62000 GHz -29.58 dBm -19.58 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56842 GHz -24.65 dém -14.65 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62152 GHz -28.61 dBm -18.61 dB
2.560 GHz 2.570 GHz 300.000 kHz 2.56997 GHz -26.04 dBm -16.04 dB 5 625 GH= 2635 GHz 1,000 MHz 260523 GHe 20,81 dbm 1681 dB
2.570 GHz 2.585 GHz 100.000 kHz 2.57686 GHz 2.06 dBm -27.04 dB .635 GHz 2.645 GH2 1,000 MH2 263508 GHz 32.56 dBm ~7.56 do
T - —
i X ™
Date: 21.MAY.20189 20:13:24
Sporton International (Shenzhen) Inc. Page Number 1 A278 of A388

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : QISYAL-L41

Report Issued Date : May 27, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 38 / 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] I o
spectrum x| spectrum 7
Ref Level 30.00 dém  Offset 19,00 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGUE CHANEKABS PaBs
20 thJH EPURIOUS INE_ABS PABS 20 th‘.‘P SPURIOUS LINE ABS PAES
10 dBm ﬂ 10 dBm rﬁ
0de H‘ 0 dom H k
-10 dBm ‘l ' -10 dem
A e N, ; J" \\l |
SPURIDUS_LINE_ABS ] |- IL 20 dém ﬂ, R l I
-30 dem | -30 dBm ;
-40 dBm iy #
} |WAWAD‘; T
-50 dem -50 dem
80 cem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz ||l start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2:545 GH 2.395 GH2 1.000 MHz 2.55340 GHz 34.52 dBm -9.52 di 2.605 GHz 2.620 GHz 100.000 kHz 2.61914 GHz 19.27 dBm -10.73 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56497 GHz -33.29 dém -20.29 d& 2,620 GHz 2,621 GHz 300.000 kHz 2,62000 GHz -16.71 dBm -6.71 d8
2.565 GHz 2.569 GHz 1.000 MHz 256880 GHz -21.50 dém -11.50 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -22.18 dem -12.18 d&
2.569 GHz 2.570 GHz 300,000 kHz 2.56996 GHz 16.64 dBm -6.64 dB 625 GHz 2635 Ghz 1000 M= 5 Ene74 oHe ~3548 dom oo 4n dn
2.570 GHz 2.585 GHz 100,000 kHz 2.57083 GHz 19.42 dBm -10.58 d& 535 CHe 254 Cha 1000 M 5 69045 CHa 3377 dbm 77 dB
) J ]

: 2L.MAY.2019 20:12:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectrum Bl um v
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ paks
20 dhifE_$PURIOUS LINE_ABS PASS 20 dhife—$PURIOUS LINE ABS PASS
10 dBm 10 dBm
0ds A M e o 0 it prpro e W\
-10 dem ‘! X -10 dem
SPURIOS_ LINE_ABS | 1 L 0 dem l‘ 1
30 dBm iy i i ,' vl*in dem F
40 dBm L4p dem
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.585 GHz ||| start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.545 GHz 2.555 GHz 1.000 MHz 2.55442 GHz -33.74 dBm -B.74 d& 2.605 GHz 2.620 GHz 100.000 kHz 2.61500 GHz 0.99 dbm -29.02 db
2.555 GHz 2.565 GHz 1.000 MHz 256496 GHz -28.61 dém -15.61 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62002 GHz -30.77 dBm -20.77 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56723 GHz -27.31 dém -17.31 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62177 GHz -29.43 dbm -19.43 dB
2.560 GHz 2.570 GHz 300.000 kHz 2.56999 GHz -27.21 dBm -17.21 dB 5 625 GH= 2635 GHz 1,000 MHz 260516 GHe 28,12 dbm 1617 dB
2.570 GHz 2.585 GHz 100.000 kHz 2.57456 GHz 1.71 dBm -268.29 dB .635 GHz 2.645 GH2 1,000 MH2 2.63502 GHz 32,47 dBm .47 dp
]—v T ; —
1 ]
Date: 21.MAY.20189 20:14:33
Sporton International (Shenzhen) Inc. Page Number 1 A279 of A388
TEL : +86-755-8637-9589 Report Issued Date : May 27, 2019
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : QISYAL-L41

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 38 / 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] I o
spectrum x| spectrum 7
Ref Level 30.00 dém  Offset 19,00 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dh’_{_lr! EPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS LINE ABS PASS
10 dBm ﬂ 10 dBm I1|
0de HH 0 dom ,]J'l‘
-10 dBm ? -10 dBm -
% [\ |
SPURIOUS_LINE_ABS A -20 dem || 1 i
-30 dem -30 dBm
” .
_ I i
T e
-50 dem -50 dem
80 cem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 6Hz | |[start 2.6 cHz 10005 pts Stop 2.645 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2:545 GHz 2550 GHz 1,000 MH2 2.54976 GHz -34.43 dém -9.43 dB 2,600 GHz 2.620 GHz 100.000 kHz 2.61696 GHz 20.17 dbm ~9.63 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56470 GHz -33.37 dém -20.37 d& 2,620 GHz 2,621 GHz 500.000 kHz 2,62001 GHz -17.92 dBm —7.92d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56887 GHz -24.18 dém -14.18 d 2.621 GHz 2.625 GHz 1,000 MHz 2.62116 GHz -23.36 dBm -13.36 dB
2.569 GHz 2.570 GHz 500,000 kHz 2.56998 GHz -15.55 dBm -5.55 dB 625 GHz 2640 GHz 1000 M= 5 Eatnn oHe ~33.33 om oo aade
2.570 GHz 2.590 GHz 100,000 kHz 2.57108 GHz isden | -10.15 B o 540 CHe 2545 Cha 1000 M 34101 CHa ~35 56 dbm .58 B
I J ] i

© 21.MAY.2019

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I o
£ strum S um v
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
20 dh’_{_ln BPURIOUS INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ode ( ot T = ,,,w\ O OBy AT A
-10 dam | i -10 dem
SPURIDUS_LINE_ABS JJ h 40 dBm [
.30 dam ooy 'ﬂr 80 dem
40 dBm 40 dBm
-50 dem -50 dBm
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz | || start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  auimit | Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2,545 GHz 2.550 GHz 1.000 MHz 2.54833 GHz -33.94 d8m -8.94 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.60996 GHz 1.32 dBm -26.68 dB
2.550 GHz 2.565 GHz 1.000 MHz 256483 GHz -27.03 dBm -14.93 db 2.620 GHz 2.621 GHz 500.000 kHz 2.62005 GHz -29.57 dBm -19.57 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56870 GHz -26.43 dem -16.43 dB 2.621 GHz 2.625 GHz 1.000 MHz 2.62103 GHz -27.67 dBm -17.87 dB
2,569 GHz 2.570 GHz 500.000 kHz 2.56998 GHz -26.74 dém -16.74 dB 5 655 GH= 3 640 GH2 1.000 Mz 2.69533 GHz 30,33 dbm C1733 8
2,570 GHz 2.590 GHz 100,000 kHz 2,57205 GHz 0.94 dém -29.06 d& 640 GHz 2.645 GHz 1.000 MHz 2.64116 GH2 3276 dBm 778 dn
T - —
I - J1 £
Date: 21.MAY.20189 20:2B:18
Sporton International (Shenzhen) Inc. Page Number 1 A280 of A388

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : QISYAL-L41

Report Issued Date : May 27, 2019
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : F

G951002B

LTE Band 38 / 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] I o
spectrum x| spectrum 7
Ref Level 30.00 dém  Offset 19,00 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 thJH EPURIOUS INE_ABS PABS 20 th‘.‘P SPURIOUS LINE ABS }'A-\'N\i
10 dBm “ 10 dBm ]
0de J“h 0 dom J‘\
-10 dBm )’ § -10 dBm ‘I,J L
SPURIDUS_LINE_ABS T I -20 dBm || T i
-30 dem | pﬂ I.J -30 dBm ' | ﬂ
LA o — | R
-50 dem -50 dem
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz ] ||| Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW |___Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit |
2:34% GHZ 2550 GHz 1,000 MHz 2.54680 GHz -34.54 dém -9.54 dB 2,600 GHz 2.620 GHz 100.000 kHz 2.61894 GHz 19.83 dbm -10.17 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56458 GHz -33.79 dém -20.79 d& 2,620 GHz 2,621 GHz 500.000 kHz 2,62001 GHz -18.65 dBm -8.65 d8
2,565 GHz 2.560 GHz 1.000 MHz 2.56870 GHz -22.36 dém -12.36 dB 2.621 GHz 2.625 GHz 1.000 MHz 2.62113 GHz -21.39 dBm -11.39 d&
2.569 GHz 2.570 GHz 500,000 kHz 2.57000 GHz -14.96 dBm -4.96 dB 625 GHz 2640 GHz 1000 M= 5 Eatna oHe ~3546 dom oo 46 dn
2.570 GHz 2.590 GHz 100,000 kHz 2.57109 GHz io.84den | -10.15 B o 540 CHe 2545 Cha 1000 M 64331 Cha ~35 84 dbm .54 dB
I J ] i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 19.00 dg

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
20 dh’_{_ln BPURIOUS INE_ABS PABS 20 th‘:‘E SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
a8
B f T B S Ty WN""\“VW
-10 d8m i i |
SPURIDUS_LINE_ABS i L h 1
30 dem i \Pbtwuﬁa“
-40 dBm i
-50 d8m
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.545 GHz 2.550 GHz 1.000 MHz 254992 GHz -33.59 dBm -8.59 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.60140 GHz 0.80 dBm -29.20 dB
2.550 GHz 2.565 GHz 1.000 MHz 256426 GHz -29.60 dém -16.60 dB 2.620 GHz 2.621 GHz 500.000 kHz 2.62001 GHz -28.65 dBm -19.65 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56848 GHz -28.19 dém -18.19 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62112 GHz -26.99 dBm -16.99 d8
2.560 GHz 2.570 GHz 500.000 kHz 2.56999 GHz -28.25 dBm -18.29 dB 5 625 GH= 2,640 GHz 1,000 MHz 260593 GHe 30,20 dbm S17.20 dB
2.570 GHz 2.590 GHz 100.000 kHz 2.57942 GHz 0.38 dBm -29.62 dB .640 GHz 2.645 GH2 1,000 MH2 2.64072 GHz 32,47 dBm .47 dp
T - —
i X N ™
Date

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : QISYAL-L41

Page Number
Report Issued Date : May 27,
Report Version : Rev. 01

: A281 of A388

2019

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 38 /5MHz / 64QAM

Lowest Band Edge / 1 RB 0

Highest Band Edge /1 RB max

Spectrum :%: Spectrum “é,’
Ref Level 30,00 dem  Offset 10,00 d& Mode Auto Sweep Ref Level 30,00 d8m  Offset 19,00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 fvgPwr
Limit heck | SPURIGHEQHinEkARS_
20 dbifle—_EPURIOUS |INE_ABS 20 dbife—$PURIOUS LINE ABS
10 ds ‘H 10 dBm .l\
0dem f |M 0dB J \
-10 dBm r i -10 dBm b l
| SPURIOUS | . ] 20 d 1
_30 dom. it
I W‘
-40 dB il -40 dBm
-50 dBm -50 dBm
-60 dB -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit |
2,545 GHz 2,564 GHz 1.000 MHz 2.56347 GHz -33.24 dBém -8.24 dB 2,615 GHz 2,620 GHz 100.000 kHz 2.61972 GHz 19.50 dBm -10.50 dB
2.564 GHz 2,565 GHz 1.000 MHz 2.56499 GHz -27.86 dBm -14.86 db 2,620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -16.78 dbm -6.78 db
2,565 GHz 2,569 GHz 1.000 MHz 2.56900 GHz -15.16 dBm -5.16 dB 2621 GHz 2,625 GHz 1.000 MHz 2.62114 GHz -16.80 dBm -6.80 dB
2,569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -16.38 dém -6.38 dB 2,625 GHz 2.626 GHz 1.000 MHz 2.62519 GHz -28.10 dBm -15.10 dB
2,570 GHz 2,575 GHz 100,000 kHz 2.57034 GHz 19.34 dBm -10.66 dB 2,626 GHz 2,645 GHz 1.000 MHz 2.62607 GHz -33.30 dBm -8.30 dB
m - Nud
L Jl J e L i we
Sp n Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 20.00 dém
SGL Count 100/100

Offset 19.00 dB Mode 4uto Swesp

@1 AvgPwr @1 AvgPwr
Limit ¢heck | SPURIGNIE GlHBEKARS_ PABS
20 ahife_$PURIOUS LINE ABS 20 dbife_$PURIOUS LINE ABS PABS
10 d8 10 dem
0 dem u } F‘ga-'!’. .
-10 dB - " l. 10 dem “ -
- | | | |
| SPURIOUS_LINE_ABS | J -20 dBm- i
-30 dBm B . § -30 dBm—1 R —
-40 dB -40 dBm
-50 d -50 dBm
-60 dBir -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2,564 GHz 1.000 MHz 2.56389 GHz -31.18 dbm -6.18 dB 2.615 GHz 2,620 GHz 100.000 kHz 2,61960 GHz 6.00 dBm ~24.00 dB
2.564 GHz 2,565 GHz 1,000 MHz 2.56493 GHz -29.08 dbm -16.08 db 2.620 GHz 2,621 GHz 100.000 kHz 2,62001 GHz -27.91 dBm -17.91dB
2.565 GHz 2,569 GHz 1,000 MHz 2,56844 GHz -20.55 dBm -10.55 db 2.621 GHz 2,625 GHz 1,000 MHz 2,62128 GHz -22.46 dBm -12.46 dB
2,569 GHz 2,570 GHz 100.000 kHz 2,56999 GHz -27.28 dbm -17.28 db 2.625 GHz 2,626 GHz 1,000 MHz 2,62520 GHz -29.58 dBm -16.58 dB
2.570 GHz 2,575 GHz 100.000 kHz 2,57341 GHz 5.91 dbm -24.09 db 2.626 GHz 2,645 GHz 1,000 MHz 2,62603 GHz -30.96 dBm -5.96 dB
— — - —
( )i ) - ( J J -

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : QISYAL-L41

Page Number 1 A282 of A388
Report Issued Date : May 27, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 38 / 10MHz / 64QAM

Lowest Band Edge /1 RB 0

Highest Band Edge / 1 RB max

Spectrum v Spectrum v
Ref Level 30.00 dém  Offset 12.00 db Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 avgPwr
Limit ¢heck SPURIGHECHEBEKARS PABS
Lipe $PURIOUS LINE_ABS Lipe $PURIOUS LINE_ABS PABS
20 dbfl 20 dbi .
10 de 10 dB “
0 dby 0 dbi , L
-10 der -10d
s rifen J h\
SPURIOUS_LINE_ABS
-30 deém
-40 dBém Ll
-50 derm
-60 dem 60 der
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 2.55293 GHz -34.38 dBm -9.28 db 2.610 GHz 2.620 GHz 100.000 kHz 2.61944 GHz 19.26 dBm -10.74 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56496 GHz -33.53 dBm -20.53 db 2.620 GHz 2.621 GHz 200.000 kHz 2.62001 GHz -17.05 dBm -7.05 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56888 GHz -19.04 dBm -9.04 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62167 GHz -23.76 dém -13.76 dB
2.569 GHz 2.570 GHz 200.000 kHz 2.57000 GHz -16.73 dbm -6.73 di 2.625 GHz 2.630 GHz 1,000 MHz 2.62615 GHz -33.50 dém -20.50 di
2.570 GHz 2.580 GHz 100.000 kHz 2,57059 GHz 19,56 dBm -10.44 dB 2.630 GHz 2.645 GHz 1,000 MHz 2.63500 GHz -33,71 dém -8.71 dB
— —
L - J - L ) J wa

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum - Sp m =
Ref Level 30.00 dem  Offset 19.00 db Mode Auto Sweep RefLevel 30.00 d8m  Offset 19.00 d& Mode Auto Sweep
SGL Count 100,100 SGL Count 1007100
@1 avgpwr @1 fughwr
Limit fheck PARS | SPURIGHIS CHBEKABS_ PARS
20 dhipe—$PURIOUS LINE ABS PAES 20 dhife—$PURIOUS LINE_AB PABS
10 dB 10 dBm
0 B s UV s i R R s e,
| 1|
-10 dB | \ 10 dem W
I % 20 dBm- L
30 dbim “'dﬂ‘ ) 30 dem v =
-40 dB -40 dBm.
-50 d -50 dgm
-60 dBir -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | powerabs | ALimit Range Low Rangeup | RBW | Frequency | powerabs | ALimit
2,545 GHz 2,560 GHz 1.000 MHz 2,55961 GHz -32.71 dbm -7.71 dB 2.610 GHz 2,620 GHz 100.000 kHz 2.61265 GHz 2.71 dém -27.29 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56467 GHz -28.59 dbm -15.59 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62000 GHz -30.76 dBm -20.76 dB
2.565 GHz 2,569 GHz 1,000 MHz 2,56890 GHz -24.63 dbm -14.63 db 2.621 GHz 2,625 GHz 1,000 MHz 2,62116 GHz -27.37 dBm -17.37 dB
2,569 GHz 2,570 GHz 200.000 kHz 2,57000 GHz -28.63 dBm -18.63 db 2.625 GHz 2,630 GHz 1,000 MHz 2,62527 GHz -29.21 dBm -16.21 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57128 GHz 3.35 dbm -26.65 db 2.630 GHz 2.645 GHz 1.000 MHz 2.63003 GHz -31.76 dBm -6.76 dB
— — - —
( )i ) - ( J J -
Sporton International (Shenzhen) Inc. Page Number : A283 of A388

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : QISYAL-L41

Report Issued Date : May 27, 2019
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 38 / 15MHz / 64QAM

Lowest Band Edge /1 RB 0

Highest Band Edge / 1 RB max

Spectrum n‘:?
Ref Level 30.00 dém  Offset 19.00 d& Mode Auto Sweep
SGL Count 1004100

Spectrum

Ref Level 30,00 dém  Offset 19.00 d&
SGL Count 100/100

Mode auto Sweep

h
-10 dém J \
]

(@1 Avgrwr (81 Avgrwr
Limit Gheck T | SPURIGUE CHMEKABS _ FPaES
20 dhmﬂ SPURIOUS ) INE_ABS PAES 20 dhhﬂr SPURIOUS ) INE_ABS PAES
I
10 dB | 10 dBm [‘I
0dem 0 db

-10 dB

)
A

SPURIOUS, LINE_ABS, — IL Jl \
_30 dem Jllulun y _30 dBm | ] " i
-40 dBm T T MWWM“W M
-50 dBm -50 dBm
60 dBm -60 d
Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLow |  Range Up RBW | Frequency Power Abs | ALimit | Range Low |  Range Up REBW | Frequenc: power abs | ALimit
2.545 GHz 2.555 GHz 1.000 MHz 2.54856 GHz -34.33 dém -9.33 dB 2.605 GHz 2.620 GHz 100.000 kHz 2.61916 GHz 18,34 dBm -10.66 de
2,555 GHz 2.565 GHz 1.000 MHz 2.56450 GHz -33.50 dém -20.50 dB 2,620 GHz 2.621 GHz 300.000 kHz 2.62001 GHz -17.11 dBm -7.11 dB
2.565 GHz 2.550 GHz 1.000 MHz 2.56885 GHz -23.17 dém -13.17 db 2.621 GHz 2.625 GHz 1.000 MHz 2.62142 GHz -22.41 dim -12.41 dB
2.569 GHz 2.570 GHz 300.000 kHz 2.56998 GHz -17.09 dBm -7.09 dB 2.625 GHz 2.635 GHz 1.000 MHz 2.62570 GHz -33.13 dBm -20.13 dB
2.570 GHz 2.585 GHz 100.000 kHz 2.57087 GHz 18.85 dBm -11.15 dB 2.635 GHz 2.645 GHz 1.000 MHz 2.64350 GHz -33.79 dBm -8.79 db
— —
[ )| J - | ] ] "
neto Mav 201 21-41.a0 naio sy onie o1 aus.g
Sp n Sp n
Ref Level 30.00 dém  Offset 19.00 B Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 fvoPwr
Limit fheck [ SPURIGUS GlINEKABS_ SARS
20 ghife_BPURIOUS LINE ABS 20 gbifie_BPURIOUS L INE aBS ABS
10 e 10 dem
0dam o SR (i L O BBy gy by i r'lf\
-10 dB I‘ J‘ ,ln dem |
| SPURIOUS_LINE_ABS_ | I|| k b0 dem l ‘
-30 dBm | 3 0 dBm ﬂ*n
40 dB -40 dBm
-50 db -50 dem
60 dBr 60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2,555 GHz 1.000 MHz 2.55492 GHz -33.43 dBm -8.43 dB 2.605 GHz 2.620 GHz 100.000 kHz 2.61468 GHz 1.13 dBm -26.87 dB
2.555 GHz 2,565 GHz 1,000 MHz 2.56489 GHz -29.44 dBm -16.44 0B 2.620 GHz 2,621 GHz 300.000 kHz 2.62001 GHz -29.71 dém -10.71 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -27.30 dBm -17.30 db 2.621 GHz 2.625 GHz 1.000 MHz 2.62117 GHz -29.47 dBm -19.47 d8
2.569 GHz 2.570 GHz 300.000 kHz 2.56995 GHz -26.16 dBm -16.16 dB 2.625 GHz 2.635 GHz 1.000 MHz 2.62523 GHz -29.43 dBm -16.43 dB
2.570 GHz 2.585 GHz 100.000 kHz 2,574006 GHz 1.64 dém -28.36 0B 2.635 GHz 2,645 GHz 1,000 MHz 2.63649 GHz -32.38 dbm -7.38 d8
-~ wr
( J ) L] ( I J L]

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : QISYAL-L41

Page Number 1 A284 of A388
Report Issued Date : May 27, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 38 / 20MHz / 64QAM

Lowest Band Edge /1 RB 0

Highest Band Edge / 1 RB max

Spectrum v Spectrum v
Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AugPwr @1 AvgPwr
Limit ¢heck SPURIGECHNEKABS PARS
20 dhjfe—$PURIOUS LINE ABS 20 dhife—PPURIOUS )INE_ABS PABS
10 de ﬂl 10 dB |“
0 dB L 0 dB “
-10 dBn . 04 I ,
. | i \
SPURIOUS_LINE_ABS ' |I ! |I T |
-30 dem -3p df } i
‘ * el
-40 dem qﬁ‘f{ HE
-50 B -50 df
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz. 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
2.545 GHz 2.550 GHz 1.000 MHz 2.54699 GHz -34.50 dBm -3.50 db 2.600 GHz 2.620 GHz 100.000 kHz 2.61890 GHz 15.50 dBm -10.50 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56492 GHz -33.22 dBm -20.22 dB 2.620 GHz 2.621 GHz 500.000 kHz 2.62000 GHz -18.76 dBm -8.76 db
2.565 GHz 2.569 GHz 1.000 MHz 2,56878 GHz -23.73 dBm -13.73 dB 2.621 GHz 2.625 GHz 1,000 MHz 2.62150 GHz -22.77 dém -12.77 dB
2.569 GHz 2.570 GHz 500.000 kHz 2.5699% GHz -16.22 dBm -6.22 d 2.625 GHz 2.640 GHz 1,000 MHz 2.62531 GHz -33.60 dBm -20.60 dB
2.570 GHz 2.590 GHz 100.000 kHz 2.57111 GHz 12,60 dBm -11.40 dB 2.640 GHz 2.645 GHz 1,000 MHz 2.64015 GHz -33,90 dém -8.90 dB
— —
L - J - L ) J wa
Date 21:46:06 dat 21 May 2
Spectrum - Sp m =
Ref Level 30.00 dem  Offset 19.00 db Mode Auto Sweep RefLevel 30.00 d8m  Offset 19.00 d& Mode Auto Sweep
SGL Count 100,100 SGL Count 1007100
@1 avgpwr @1 fughwr
Limit fheck PARS | SPURIGHIS CHBEKABS_ PABS
20 dhipe—$PURIOUS LINE ABS PAES 20 dhife—_$PURIOUS LINE_ABS PABS
10 dB 10 deém
darr 7 d
0 IrL AR S B ST L m e B
-10 dB J \ -J.|IJ dem } -
-40 dBm: |
| L 1 |
-30 dBrmr mﬁq‘r} V\N S0 dem \m
-40 dB -40 dBm.
-50 d -50 dBm
-60 dBir -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz. 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | powerabs | ALimit Range Low Rangeup | RBW | Frequency | powerabs | ALimit
2,545 GHz 2,550 GHz 1.000 MHz 2.54972 GHz -33.53 dbm -8.53 dB 2.600 GHz 2,620 GHz 100.000 kHz 2,60586 GHz 0.10 dBm -29.90 dB
2.550 GHz 2,565 GHz 1,000 MHz 2,56494 GHz -29.29 dbm -16.29 db 2.620 GHz 2,621 GHz 500.000 kHz 2,62000 GHz -31.68 dBm -21.68 dB
2.565 GHz 2,569 GHz 1,000 MHz 2,56882 GHz -27.86 dbm -17.86 db 2.621 GHz 2,625 GHz 1,000 MHz 2,62203 GHz -30.41 dBm -20.41 dB
2,569 GHz 2,570 GHz 500.000 kHz 2,56997 GHz -28.22 dbm -18.22 dB 2.625 GHz 2,640 GHz 1,000 MHz 2,62556 GHz -30.14 dBm -17.14 dB
2.570 GHz 2,590 GHz 100.000 kHz 2,57117 GHz -0.20 dBm -30.20 db 2.640 GHz 2,645 GHz 1,000 MHz 2,64011 GHz -32.52 dBm -7.52 dB
— — - —
( )i ) - ( J J -
Sporton International (Shenzhen) Inc. Page Number 1 A285 of A388

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : QISYAL-L41

Report Issued Date : May 27, 2019

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

[ ] o
x| spectrum v
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 thJH EPURIOUS INE_ABS PABS 20 dh’.‘LI‘P SPURIOUS L INE _ABS PASS
\
10 dBm h 10 dBm : l
0ds JJ L’h 0 dBm J 1
-10 dBm ] -10 dBm
e e \ l s
SPURIOUS_LINE_ABS |
-30 dém " |
-40 dBm -40 dBrri
-50 dem -50 dem
-60 dBm 60 dBm
Start 2.52 GHz 10005 pts Stop 2.55 GHz Start 2.65 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:520 GHz 2.539 GHz 1,000 MH2 2.53862 GHz -30.70 dém -5.70 d& 2,650 GHz 2.655 GHz 100.000 kHz 265457 GHz 20.52 dbm -9.48 d&
2.539 GHz 2.540 GHz 1.000 MHz 2.53997 GHz -27.08 dem -14.00 d& 2655 GHz 2 658 GHz 100,000 kHz 2 BeE01 GHe 1483 dBm 463 dp
2.540 GHz 2.544 GHz 1.000 MHz 2.54364 GHz -14.95 dBm -4.05 d& 2.656 GHz 2.660 GHz 1.000 MHz 2.65610 GHz -14.33 dBrm -4.33 dg
2:544 GHe 2.546 GHz £0.000 kHz 2.54500 GHz -16.57 dam -9.57.d8 2.660 GHz 2.661 GHz 1,000 MHz 266006 GHz -26.55 dBm -15.55 de
2.545 GHz 2.550 GHz 100,000 kHz 2.54531 GHz 21.03 dém -8.97 d& 5 881 GHz 2680 CHe 1,000 Mz 3 66154 CHe ~31.39 dbm 635 db
T
I . i 1 e

Date: 22.MAY 2018 17:40:02

Date: 22 MAY 2018 17:43:27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m I o
= S um v
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
20 dh’_{_ln BPURIOUS INE_ABS PABS 20 th‘.‘E SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ods
-10 dem ]
e e "
SPURIOUS_LINE_ABS |
-30 dBm W
40 dBm 40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.52 GHz 10005 pts Stop 2.55 GHz || Start 2.65 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:520 GHz £:.500 GHz 1.000 MHz 2.53069 GHz =30,92 dbm -5.92 db 2,650 GHz 2.655 GHz 100.000 kHz 265255 GHz 7.65 dBm -22.35 db
2.539 GHz 2.540 GHz 1.000 MHz 2.53992 GHz -26.73 dBm -13.73 dB 2.655 GHz 2.656 GHz 100.000 kHz 2.65501 GHz -24.24 dBm -14.24 dB
2.540 GHz 2.544 GHz 1.000 MHz 2.54379 GHz -13.15 dem -3.15 d8 2.656 GHz 2.660 GHz 1.000 MHz 2.65625 GHz -17.55 dBm -7.55 de
2,544 GHz 2.545 GHz 50.000 kHz 2.54439 GHz -25.04 dém -15.04 dB 5 660 GH= 3 661 GH2 1.000 M2 2.66050 GHz 28,37 dBm 1537 dB
2,545 GHz 2.550 GHz 100,000 kHz 2.54852 GHz 7.64 dém -22.36 dB 5.661 GHz 2.680 GHz 1.000 MHz 2.66168 GHz 30,10 dBm Einds
Y
I J1 £

Date: 22.MAY 2019 17.33.10

Date: 22.MAY.2019 17.36:36

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : QISYAL-L41

Page Number

Report Version : Rev. 01

: A286 of A388
Report Issued Date : May 27,

2019

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highe

st Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
20 thJH BPURIOUS INE_ABS PABS 20 th‘n‘P SPURIOUS _LINE _ABS PASS
10 dem ﬂ 10 dBm - \
ode f) lh 0 dem |
-10 dBm ) -10 dem—
- | L
SPURIOUS_LINE_ABS |
.30 dam . b &
40 dBm 40 dBm
50 dBm 50 dem
-60 dBm -60 dem
Start 2.52 GHz 10005 pts Stop 2.55 GHz | (|| Start 2.65 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£:220 GH £.599 GHe 1,000 MHz 253913 GHz -31.61 dBm -6.61 d8 2.650 GHz 2.655 GHz 100.000 kHz 2.65468 GHz 20.17 dbrm -9.83 d8
2,539 GHz 2.540 GHz 1.000 MHz 2.53961 GHz -26,39 dém -15.39 d& 2655 GHz 2.656 GHz 100,000 kHz 2 B5E00 GHe 16,15 dbm 6 15 dB
2,540 Gz 2.544 GHz 1.000 MHz 2.54400 GHz -15.09 dém -5.09 d8 2.656 GHz 2.660 GHz 1.000 MHz 2.65617 GHz -18.23 dBm -5.23 de
2,544 GHz 2.545 GHz 50.000 kHz 254500 GHz -20.00 dém -10.00 dB = 560 CH= 2861 GHz 1,000 MHz 266010 GHz 28 46 dBm 1546 dB
2,545 GHz 2.550 GHz 100,000 kHz 2,54531 GHz 20.08 dem -9.02 d& 5 881 GHz 5880 GHz 1,000 Mz 566126 GHe 3145 cbm 45 db,
i ) e N w

Date: 22.MAY 2018 17:41:10

Date: 22 MAY 2019 17:44:36

Lowest Band Edge / Full RB

Highest

Band Edge / Full RB

] um c%:

Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 dh’_{_ln BPURIOUS INE_ABS PABS 20 dh”‘.‘ﬁ SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ot N

0de ff‘ r | 48m Ll “\

-10 dam ] ] F10 dem l

SPURIOUS_LINE_ABS ‘J 20 cém [

-30 dBm = -30 dem

40 dBm 40 dBm

-50 dem -50 dBm

-60 dBm -60 dem

Start 2.52 GHz 10005 pts Stop 2.55 GHz ] |[ 'start 2.65 GHz 10005 pts Stop 2.68 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:520 GHz 2.539 GHz 1.000 MHz 2.53897 GHz -30.55 dém -5.55 d& 2.650 GHz 2.655 GHz 100.000 kHz 2.65220 GHz 6.31 dBm -23.69 dB
2.539 GHz 2.540 GHz 1.000 MHz 253990 GHz -29.52 dBm -16.52 db 2.655 GHz 2.656 GHz 100.000 kHz 2.65501 GHz -26.69 dBm -16.69 db
2.540 GHz 2.544 GHz 1.000 MHz 2.54388 GHz -15.96 dBm -5.06 d& 2.656 GHz 2.660 GHz 1.000 MHz 2.65620 GHz -20.22 dBm -10.22 d&
2,544 GHz 2.545 GHz 50.000 kHz 2.54500 GHz -27.99 dém -17.39 dB 5 660 GH= 3 661 GH2 1,000 Mz 2.66023 GHz ~29.40 dBm 16 40 dB
2,545 GHz 2.550 GHz 100,000 kHz 2,54638 GHz £.96 dem -23.04 dB .661 GHz 2.680 GHz 1.000 MHz 2.66175 GHz 30.96 dBm 526 dn
.
I J1 £
Date: 22 MAY.2019 17:34:19 Date: 22MAY.2019 17.37:45

Sporton International (Shenzhen) Inc. Page Number : A287 of A388

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : QISYAL-L41

Report Issued Date : May 27, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 th‘IH BPURIOUS INE_ABS PABS 20 dh’_‘LI‘P SPURIOUS _LINE _ABS PABS
10 dBm Jﬂ\ 10 dBm } {
0de ’ L 0 dem JI I
-10 dBm ) -10 derm |
e AR — lul l E {
SPURIOUS_LINE_ABS 20 4o I
-30 dBm
-40 dBm -40 dBm
50 dBm 50 dem
-60 dBm -50 dBm
Start 2.52 GHz 10005 pts Stop 2.55 GHz Start 2.65 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.520 Gz £.599 GHe 1.000 MHg 253994 GHz -31.52 dBm -6.52 d8 2.650 GHz 2.655 GHz 100.000 kHz 2.65467 GHz 20.27 dbrm -9.73 de
2.539 Gz 2.540 GHz 1.000 MHz 2.53986 GHz -28.23 dém -15.23 d8 2.655 GHz 2.656 GHz 100,000 kHz 2.65500 GHz -16.37 dBm -6.37 d8
2,540 Gz 2,544 GHz 1.000 MHz 2.54364 GHz -16.95 dBm -6.05 d& 2.656 GHz 2.660 GHz 1.000 MHz 2.65603 GHz -18.92 dBm -5.02 dg
2,544 GHz 2.545 GHz 50.000 kHz 2,54500 GHz -20.79 dém -10.79 dB = 560 CH= 2861 GHz 1,000 MHz 66014 CHe 28 75 dBm it75 db
2,545 GHz 2.550 GHz 100,000 kHz 2.54532 GHz 19.58 dBm -10.42 dB 5 881 GHz 5880 GHz 1,000 Mz 3 B6EDS CHe 3157 cbm 57 B
i ] L il ]

Date: 22.MAY 20189 17:4218

Date: 22 MAY 2018 17:45:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB

Mode Auto Sweep

Ref Level 30,00 dém  Offset 19.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS

20 dhp_ln BPURIOUS INE_ABS PABS 20 th‘.‘E SPURIOUS _LINE_ABS PASS

10 dem 10 dBm

ods ’ L dem

-10 dam ] J 10 dem

SPURIOUS_LINE_ABS W J 20 dem

-30 dBm -30 dem

40 dBm 40 dBm

-50 dem -50 dBm

60 dam -50 dBm

Start 2.52 GHz 10005 pts Stop 2.55 GHz Start 2.65 GHz 10005 pts Stop 2.68 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.520 GHz 2.539 GHz 1.000 MHz 2.53885 GHz -31.14 dBm -6.14 dB 2.650 GHz 2.655 GHz 100.000 kHz 2.65422 GHz 6.20 dBm -23.80 dB
2.539 GHz 2.540 GHz 1.000 MHz 2,53972 GHz -31.17 dém -18.17 dB 2.655 GHz 2.656 GHz 100.000 kHz 2.65503 GHz -26.07 dBm -16.07 dB
2,540 GHz 2.544 GHz 1.000 MHz 2,54378 GHz -17.25 dém -7.25 dé 2.656 GHz 2.660 GHz 1.000 MHz 2.65641 GHz -18.68 dBm -8.68 d&
2,544 GHz 2.545 GHz 50.000 kHz 2.54497 GHz -28.74 dém -18.74 dB 5 660 GH= 2661 GHz 1,000 MHz 2 66005 GHe 58,56 dBm 1556 dB
2,545 GHz 2.550 GHz 100,000 kHz 2,54765 GHz &.48 dém -23.52 dB .661 GHz 2.680 GHz 1,000 MHz 2.66134 GHz -30.70 dBm 570 dB
.
i i )
Date: 22 MAY.2019 17:35.27 Date: 22.MAY.2019 17.38:53

Sporton International (Shenzhen) Inc. Page Number 1 A288 of A388
TEL : +86-755-8637-9589 Report Issued Date : May 27, 2019
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : QISYAL-L41

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 dB Mode Autg Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 thJH BPURIOUS INE_ABS PABS 20 th‘n‘P SPURIOUS _LINE Alli\‘ PASS
10 dBm Jﬂ‘ 10 dBm !%
ode J |h 0 dBm J i
-10 dem W -10 dBm h
anan | | -20 dBm
SPURIOUS_LINE_ABS j [
-30 dém _ Il _
-40 dem t 40 dim-+
-50 dem -50 dBrm
-60 dBm -60 dBm
Start 2.52 GHz 10005 pts Stop 2.555 GHz Start 2.645 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£:220 GH £.535 GHe 1,000 MHz 252549 GHz -32.16 dBm -7.16 d8 2.645 GHz 2.655 GHz 100.000 kHz 2.65439 GHz 20.64 dbrm -9.16 de
2.535 GHz 2.540 GHz 1.000 MHz 2.53954 GHz -31.03 dém -18.03 d& 2655 GHz 2.656 GHz 200.000 kHz 2 B5E01 GHe 1571 dbm e 7148
2540 GHz 2.544 GHz 1.000 MHz 254366 GHz -16.68 dém -6.58 d8 2.656 GHz 2.660 GHz 1,000 MHz 2.65644 GHz -19.63 dem -9.63 db
2.544 GHz 2.545 GHz 100,000 kHz 2.54499 GHz -21.11 dBm -11.11 dB = 560 CH= 2865 GHz 1,000 MHz 2 66015 GHz 3043 dBm 1743 de
2.545 GHz 2.558 GHz 100,000 kHz 2.54557 GHz 20.01 dBm -9.99 dB > 888 GHz 5880 GHz 1,000 Mz 5 66610 GHe ~31.46 chm 46 db,
i ' e N w

Date: 22.MAY 2018 17:50:18

Date: 22 MAY 2018 17:57:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um C%J
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
20 dhp_ln BPURIOUS INE_ABS PABS 20 th‘:‘E SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
bbb ool PRTROT P
ode 1,.. o A it ,.--—-,-.«,‘ Wl fa'd rv-'er
-10 d8m ‘ - 10 dBm W
e | ) 1] .-
SPURIOUS_LINE_ABS _w [ W [
-30 dBm 30 dem:
-40 dBm -40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.52 GHz 10005 pts Stop 2.555 GHz | (|l Start 2.645 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.520 GHz 2.535 GHz 1.000 MHz 2.53345 GHz -31.63 dBm -6.63 d8 2.645 GHz 2.655 GHz 100.000 kHz 2.64632 GHz 5.01 dBm -24.99 dB
2.535 GHz 2.540 GHz 1.000 MHz 2,53980 GHz -20.67 dém -7.67 d& 2.655 GHz 2.656 GHz 200.000 kHz 2.65501 GHz -24.68 dBm -14.68 dB
2,540 GHz 2.544 GHz 1.000 MHz 2.54368 GHz -16.81 d&m -6.81 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65605 GHz -19.41 dBm -9.41 dB
2.544 GHz 2.545 GHz 100.000 kHz 2.54499 GHz -24.68 dBm -14.68 dB 5 660 GH= 2 665 GHz 1,000 MHz 2 66036 GHe 253,71 dbm 10,71 dB
2.545 GHz 2.555 GHz 100.000 kHz 2.55035 GHz 4.79 dBm -25.21 dB .665 GHz 2.680 GH2 1,000 MH2 266609 GHz -31.12 dBm ~6.12 da
Y
i i )
Date: 22 MAY.2019 17.46 53 Date: 22.MAY.2019 17.53:45
Sporton International (Shenzhen) Inc. Page Number 1 A289 of A388

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : QISYAL-L41

Report Issued Date : May 27, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 22.MAY 20189 17:51:27

spectrum x| spectrum 7
Ref Level 30.00 dém  Offset 19,00 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 thJH EPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS _LINE _ABRS PAES
10 dBm 10 dBm ,ﬂl
od3 0dBm i !
-10 dBm -10 dBm h
SPURIOUS_LINE_ABS -20 dem f ‘
-30 dem
40 dam Lo el
-50 dem -50 dem
-60 dBm &0 dBm
Start 2.52 GHz 10005 pts Stop 2.555 GHz | (|l Start 2.645 GHz 10005 pts Stop 2.68 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.520 Gz £.535 GHe 1,000 MHz 253419 GHz -32.07 dBm -7.07 d8 2.645 GHz 2.655 GHz 100.000 kHz 2.65442 GHz 20.30 dBm -9.70 dB
2.535 GHz 2.540 GHz 1.000 MHz 2.53957 GHz -30.60 dem -17.60 d& 2555 GHe 2 658 GHz 200000 kHz 2 eeroD OHe 1701 dom o de
2540 GHz 2.544 GHz 1.000 MHz 2.54376 GHz -19.95 dém -9.95 d& 2.656 GHz 2.660 GHz 1.000 MHz 2.65612 GHz -19.64 dBrm -0.64 dg
2.544 GHz 2.545 GHz 100000 kHz 2.54499 GHz -21.17 dBm -11.17 dB 660 GHz 2665 GHz 1000 MH= 5 ee007 oHe 303 e 7 aade
2.545 GHz 2.555 GHz 100,000 kHz 2.54563 GHz 19,84 dBm -10.16 d& 5 85 CHe 5680 ChHe 1000 M 36671 CHa 3151 dam e e1dB
i ] L il ]

Date: 22 MAY 2018 17:58:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 19.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
20 dhp_ln BPURIOUS INE_ABS PABS 20 th‘:‘E SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
ods Py s gt i SRS
-10 dem j 11 10 dem i
SPURIDUS_LINE_ABS |\ 20 dem [
-30 dBm 30 dem
-40 dBm -40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.52 GHz 10005 pts Stop 2.555 GHz | (|l Start 2.645 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.520 GHz 2.535 GHz 1.000 MHz 2.53451 GHz -31.43 dBm -6.43 d8 2.645 GHz 2.655 GHz 100.000 kHz 2.64579 GHz 3.98 dBm -26.02 dB
2.535 GHz 2.540 GHz 1.000 MHz 253987 GHz -23.25 dém -10.25 dB 2.655 GHz 2.656 GHz 200.000 kHz 2.65503 GHz -27.48 dBm -17.48 dB
2.540 GHz 2.544 GHz 1.000 MHz 2.54398 GHz -19.43 dém -9.43 dé 2.656 GHz 2.660 GHz 1.000 MHz 2.65630 GHz -22.38 dBm -12.38 dB
2.544 GHz 2.545 GHz 100.000 kHz 2.54493 GHz -27.67 dém -17.67 dB 5 660 GH= 2 665 GHz 1,000 MHz 2 66007 GHe 56,59 dBm ~13.50 dB
2.545 GHz 2.555 GHz 100.000 kHz 2.54575 GHz 3.77 dBm -26.23 dB .665 GHz 2.680 GH2 1,000 MH2 266584 GHz 30.97 dBm BT
Y
i i )
Date: 22 MAY.2019 174802 Date: 22.MAY.2019 17:54:53
Sporton International (Shenzhen) Inc. Page Number 1 A290 of A388

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : QISYAL-L41

Report Issued Date : May 27, 2019
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41 / 10MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 19,00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 thJH BPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS _LINE A:\‘ PASS
10 dem ﬂ 10dBm ﬂ
0ds I/ ‘lu 0 dem j \
-10 dBm ] ; -10 dem i
AR dn I[ m i
SPURIOUS_LINE_ABS [
-30 dam -
40 dBm T
-50 dom
-60 dBm
Start 2.52 GHz 10005 pts Stop 2.555 GHz ||l start 2.645 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£:220 GH £.535 GHe 1,000 MHz 252045 GHz -32.20 dBm -7.20 d8 2.645 GHz 2.655 GHz 100.000 kHz 2.65440 GHz 19.62 dBm -10.38 dB
2.535 GHz 2.540 GHz 1.000 MHz 2.53997 GHz -30.07 dBm -17.97 d8 2.655 GHz 2.656 GHz 200,000 kHz 2.65503 GHz -17.83 dBm -7.83 d8
2,540 Gz 2,544 GHz 1.000 MHz 2.54388 GHz -25.21 dem -15.21 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65622 GHz -23.07 dém -13.07 d&
2.544 GHz 2.545 GHz 100.000 kHz 2.54500 GHz -21.92 dBm -11.52 dB = 560 CH= 2665 GHz 1,000 MHz 266193 CHe 3127 dBm 1627 db
2.545 GHz 2.555 GHz 100,000 kHz 2.54561 GHz 19,56 dBm -10.44 dB 5 565 CHz 5680 ChHe 1,000 Mz 6640 CHe ~31.52 chm 657 db
I ' e X ]

Date: 22.MAY 2018 17:52°36

Date: 22 MAY 2018 17:59:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 19.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
20 th‘IH BPURIOUS ) INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
0de IWMW ‘ qWW 1
-10 dBm ‘ I 10 dBm '\
SPURIOUS_LINE_ABS h 20 dBm 1
-30 deém p 30 dem
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.52 GHz 10005 pts Stop 2.556 GHz | |[Start 2.645 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:520 GHz £.505 GHz 1.000 MHz 253082 GHz 31,52 dbm =6.52 db 2,645 GHz 2.655 GHz 100.000 kHz 264639 GHz 3.75 dBm -26.25 db
2.535 GHz 2.540 GHz 1.000 MHz 2.53991 GHz -23.10 dBm -10.10 dB 2.655 GHz 2.656 GHz 200.000 kHz 2.65502 GHz -27.27 dBm -17.27 d8
2,540 Gz 2.544 GHz 1.000 MHz 2.54373 GHz -19.84 dém -9.84 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65600 GHz -22.75 dem -12.75 d&
2.544 GHz 2.545 GHz 100,000 kHz 2.54500 GHz -28.37 dBm -18.37 dB 5 660 GH= 3 B6E GH2 1,000 Mz 2.66027 GHz 6,40 dBm 134008
2.545 GHz 2.558 GHz 100,000 kHz 2.55033 GHz 3.83 dBm -26.17 dB 5665 GHz 2.680 GHz 1.000 MHz 2.66700 GHz 30,57 dBm Eo7dn
Y
I it £

Date: 22.MAY 2019 17.49.10

Date: 22.MAY.2019 17.56:02

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : QISYAL-L41

Page Number 1 A291 of A388
Report Issued Date : May 27, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PaBs
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 thﬁ‘P SPURIOUS LINE ABS PABS
10 dBm 10 dBm /n
od3 0dBm /
-10 dBm -10 dBm M L
SPURIOUS_LINE_ABS ] -20 dBm I I
.30 dém 30 dem—|
-40 dBm WN dl ‘ll I }
-50 dem -50 dem
-60 dBm -60 dBm
Start 2.52 GHz 10005 pts Stop 2.56 GHz | (| Start 2.64 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.520 Gz £.590 GHe 1.000 MHg 252972 GHz -32.18 dBm -7.18 d8 2.640 GHz 2.655 GHz 100.000 kHz 2.65420 GHz 18.53 dBm -11.47 dB
2.530 GHz 2.540 GHz 1.000 MHz 2.53995 GHz -30.00 dem -17.00 d& 2655 GHz 2 658 GHz 300,000 kHz 2 BeEn1 GHe 1385 dbm 385 dp
2,540 Gz 2.544 GHz 1.000 MHz 2.54388 GHz -21,92 dém -11.92 d8 2.656 GHz 2.660 GHz 1.000 MHz 2.65607 GHz -21.56 dBm -11.56 d&
2.544 GHz 2.545 GHz 150,000 kHz 2.54499 GHz -17.73 dBm -7.75 dB = 560 CH= 2,670 GHz 1,000 MHz 66132 CHe 3082 dBm 1782 d
2.545 GHz 2.560 GHz 100,000 kHz 2.54587 GHz 19,44 dBm -10.56 dB > 870 GHz 2680 Che 1,000 Mz B eT151 CHe 3149 cbm 645 dB
i ) e | w
Date: 22 MAY 2019 18:04:02

Date: 22 MAY 2018 18:10:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um mv:
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PABS
10 dem 10 dBm
0ds ) ettt — hempiple +
-10 dam l
e | Nl | |
SPURIGUS_LINE_ABS Mﬁw" 'I
.30 dBm et —
40 dBm 40 dBm
-50 dem -50 dBm
60 dam -50 dBm
Start 2.52 GHz 10005 pts Stop 2.56 GHz Start 2.64 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.520 GHz 2.530 GHz 1.000 MHz 2.52545 GHz -31.88 dBm -6.88 d8 2.640 GHz 2.655 GHz 100.000 kHz 2.64120 GHz 3.47 dBm -26.53 dB
2.530 GHz 2.540 GHz 1.000 MHz 2.53936 GHz -21.14 dém -8.14 d& 2.655 GHz 2.656 GHz 300.000 kHz 2.65533 GHz -23.73 dBm -13.73 dB
2.540 GHz 2.544 GHz 1.000 MHz 2.54398 GHz -18.54 dém -8.54 d& 2.656 GHz 2.660 GHz 1.000 MHz 2.65706 GHz -21.05 dBm -11.05 d8
2,544 GHz 2.545 GHz 150,000 kHz 2.54500 GHz -24.71 dém -14.71 dB 5 660 GH= 3 670 GH2 1.000 M2 3.66010 GHz 5355 dBm 10,25 dB
2,545 GHz 2.560 GHz 100,000 kHz 2,55435 GHz 3,24 dém -26.76 dB 5.670 GHz 2.680 GHz 1.000 MHz 2.67022 GHz 31.08 dBm ~6.08 dB
.
i i )
Date: 22 MAY.2019 15:00 56 Date: 22.MAY.2019 18.07:27
Sporton International (Shenzhen) Inc. Page Number 1 A292 of A388
TEL : +86-755-8637-9589 Report Issued Date : May 27, 2019
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : QISYAL-L41

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41 / 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

[ ] o
spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 19,00 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PaBs
20 th“H EPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS LINE ABS PAES
10 dBm I} 10 dBm (I‘
od3 ‘ 0dBm J
i '
-10 dBm |( -10 derm —
SPURIDUS_LINE_ABS ] -20 dem F L I
-30 dém 1 -30 dBm lw } 4l —
-40 dBm r",hllmwﬂw ﬂmli ma
-50 dem -50 dem
-60 dBm -60 dBm
Start 2.52 GHz 10005 pts Stop 2.56 GHz || 'start 2.64 GHz 10005 pts Stop 2.68 GHz
Bpurious Emisslons Spurious Emissions
Range Low | Range up RBW | Frequency PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.520 Gz £.590 GHe 1,000 MHz 252647 GH2 -32.11 dBm -7.11 d8 2.640 GHz 2.655 GHz 100.000 kHz 2.65416 GHz 18.25 dbm -11.75 dB
2.530 GHz 2.540 GHz 1.000 MHz 2.53943 GHz -30.85 dem -17.85 d& 585 aHe 2 658 GHz 300000 kHz 2 crOl OHe 14 75 dom e de
2540 GHz 2,544 GHz 1.000 MHz 2.54392 GHz -21.10 dém -11.10 d& 2.656 GHz 2.660 GHz 1.000 MHz 2.65616 GHz -23.60 dBm -13.60 d&
2.544 GHz 2.545 GHz 150,000 kHz 2.54498 GHz -19.68 dBm -5.68 dB 660 GHz 2,670 GHz 1000 MH= 5 eense oHe 310 e s nade
2.545 GHz 2.560 GHz 100,000 kHz 2.54584 GHz 19,62 dBm -10.18 d& 570 CHe 2680 Che 1000 M S e7an1 CHa ~a137 dam 637 B
i ] L il ]

Date: 22.MAY 20189 18:05:

10

Date: 22 MAY 2018 18:12:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um mv:
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ paks
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dBm 10 dBm
" § a " - oy i ok
od l' i S A A e ] 0 i e ’W\
-10 d8m J } -10 dem
anane | -20 dem: {
SPURIOUS_LINE_ABS | m |
MM L "
-30 dBm O { 0 dem
-40 dBm -40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.52 GHz 10005 pts Stop 2.56 GHz Start 2.64 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.520 GHz 2.530 GHz 1.000 MHz 2.52886 GHz -31.56 dBm -6.56 d8 2.640 GHz 2.655 GHz 100.000 kHz 2.64541 GHz 2.17 dBm -27.83 dB
2.530 GHz 2.540 GHz 1.000 MHz 2.53984 GHz -23.23 dém -10.23 d8 2.655 GHz 2.656 GHz 300.000 kHz 2.65503 GHz -26.63 dBm -16.63 dB
2.540 GHz 2.544 GHz 1.000 MHz 2.54399 GHz -20.93 dém -10.93 dé 2.656 GHz 2.660 GHz 1.000 MHz 2.65607 GHz -23.10 dBm -13.10 de
2.544 GHz 2.545 GHz 150.000 kHz 2.54497 GHz -27.57 dém -17.57 dB 5 660 GH= 2670 GHz 1,000 MHz 266137 GHe 26,64 dBm “13.64 db
2.545 GHz 2.560 GHz 100.000 kHz 2.55839 GHz 1.78 dBm -26.22 dB 2.670 GHz 2.680 GH2 1,000 MH2 2.67060 GHz -31.22 dBm ~6.22 da
Y
i i )
Date: 22 MAY.2019 15.01.45 Date: 22.MAY.2019 18.08:36
Sporton International (Shenzhen) Inc. Page Number 1 A293 of A388

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : QISYAL-L41

Report Issued Date : May 27, 2019
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41 / 15MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PaBs
20 th‘IH BPURIOUS INE_ABS PABS 20 dh’.‘LI‘P SPURIOUS LINE ABS PABS
10 dem ‘n 10 dém /n
od3 ‘l‘\ 0dBm ’
-10 dBm -10 derm h
e L} L
SPURIOUS_LINE_ABS ] ‘\ ]l ﬂ‘ [
-30 dBm il 40 dm
TR T
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.52 GHz 10005 pts Stop 2.56 GHz | (| Start 2.64 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.520 Gz £.590 GHe 1.000 MHg 252708 GHz -32.06 dBm -7.06 d8 2.640 GHz 2.655 GHz 100.000 kHz 2.65418 GHz 17.93 dBm -12.07 dB
2,530 GHz 2.540 GHz 1.000 MHz 2.53906 GHz -31,32 dém -18.32 d& 2655 GHz 2.656 GHz 300,000 kHz 2 B5E01 GHe 1276 dbm 276 dB
2,540 Gz 2,544 GHz 1.000 MHz 2.54385 GHz -23.71 dém -13.71d8 2.656 GHz 2.660 GHz 1.000 MHz 2.65616 GHz -25.87 dBm -15.87 dB
2,544 GHz 2.545 GHz 150,000 kHz 2.54498 GHz -19.98 dém -9.38 dB = 560 CH= 2,670 GHz 1,000 MHz 266023 GHz 3110 dBm 1810 d
2,545 GHz 2.560 GHz 100,000 kHz 254586 GHz 19.56 dBm -10.44 dB > 870 GHz 5880 GHz 1,000 Mz 567072 GHe ~31.39 dbm 639 db
i ] L il ]

Date: 22.MAY 2019 18:06:18

Date: 22 MAY 2018 18:13:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 22.MAY 2019 180253

S um c%:
Ref Level 30.00 dém  Offset 12,00 d& Mode Auto Sweep RefLevel 30.00 dém  Offset 15.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ paks
20 dhifE_$PURIOUS LINE_ABS PASS 20 dhife—$PURIOUS LINE ABS PASS
10 dBm 10 dBm
e e i s -
0de T AL et . oftiem S ‘
-10 d8m [ } -i0 dem
SPURIOUS_LINE_ARS | I ’ L I
30 dam — #,l 0 dem N‘
-40 dBm -40 dBm
-50 dem -50 dBm
-60 dem -50 dBm
Start 2.52 GHz 10005 pts Stop 2.56 GHz | (|| Start 2.64 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2:520 GHz 2.530 GHz 1.000 MHz 2.53565 GHz -31.72 dém -6.72 d8 2,640 GHz 2.655 GHz 100.000 kHz 2.64172 GHz 4.02 dBm -25.98 db
2.530 GHz 2.540 GHz 1.000 MHz 2.53953 GHz -23.77 dém -10.77 d& 2,655 GHz 2.656 GHz 300,000 kHz 2.65511 GHz -27.15 dBm -17.15 dB
2.540 GHz 2.544 GHz 1.000 MHz 2.54392 GHz -22.16 dém -12.16 dé 2,656 GHz 2,660 GHz 1,000 MHz 2,65040 GHz -23.72 dBm -13.72 dB
2.544 GHz 2.545 GHz 150.000 kHz 2.54496 GHz -28.60 dBm -18.60 dB 5 660 GH= 2670 GHz 1,000 MHz 3 66025 GHz 58 44 dBrm 15 44 dB
2.545 GHz 2.560 GHz 100.000 kHz 2.55327 GHz 1.61 dBm -268.39 dB 2.670 GHz 2.680 GH2 1,000 MH2 2.67056 GHz 31.24 dBm —6.04 dB
Y
) i )

Date: 22.MAY.2019 18.09:45

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : QISYAL-L41

Page Number 1 A294 of A388
Report Issued Date : May 27, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41 / 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém

offset 19.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dh’_[_n-! EPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS _LINE _ABS PASS
10 dBm “‘ 10 dBm ‘I1|
0de JL 0 dom M
-10 dBm { “ -10 dBm
e " ) |
SPURIOLIS_LINE_ABS T 20 dBm || i
.30 dém — - -3 demn
VPl et Y
40 dam 40 !
-50 dem -50 dem
-60 dBm 50 dBm
Start 2.52 GHz 10005 pts Stop 2.565 GHz ||l start 2.635 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
£:220 GHz £.525 GH? 1,000 MHz 252005 GHz -32.09 dBm -7.08 d8 2.635 GHz 2.655 GHz 100.000 kHz 2.65392 GHz 20.73 dbrm -9.27 de
2.525 GHz 2.540 GHz 1.000 MHz 2.53764 GHz -31.24 dem -18.24 d8 2555 GHe 2 658 GHz 500,000 kM2 2 Berna GHe 1514 dBm Tc1ads
2,540 Gz 2.544 GHz 1.000 MHz 2.54389 GHz -20.21 dém -10.21 d8 2.656 GHz 2.660 GHz 1.000 MHz 2.65636 GHz -22.37 dBm -12.37 d&
2.544 GHz 2.545 GHz 200,000 kHz 2.54499 GHz -18.87 dBm -8.87 dB 660 GHz 2675 Ghz 1000 MH= 66125 CHe ~31.36 dom ~16.36 db
2.545 GHz 2.565 GHz 100,000 kHz 2.54610 GHz 19,64 dBm -10.36 d& 5575 CHe 2680 CHe 1000 M 3 67690 CHe ~31.45 dbm 645 dB
I ) e | w
Date: 22 MAY 2019 18:17-45 Cete: 22 MAY 2019 18.34-3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 19.00 db

Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit §heck PABS | SPURIGHECHBEKARS _ PARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
’ " " i g b "

0ds {v"b "I‘r' b ¥y ...\ 0 ittt i N e o =]

-10 dBm l i -1jo dem ‘I

SPURIDUS_LINE_ABS e MJ \\ 30 dém kwm [

ey

-30 dBm ,,,.f.—-"‘”‘ ¥ 0 dBm o

-40 dBm -40 dBm

-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.52 GHz 10005 pts Stop 2.565 GHz |||l start 2.635 GHz 10005 pts Stop 2.68 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.520 GHz 2.525 GHz 1.000 MHz 2.52217 GHz -32.03 dBm -7.03 dB 2.635 GHz 2.655 GHz 100.000 kHz 2.63875 GHz 2.42 dBm -27.58 dB
2.525 GHz 2.540 GHz 1.000 MHz 2,53081 GHz -20.67 dBm -7.67 d& 2.655 GHz 2.656 GHz 500.000 kHz 2.65519 GHz -23.20 dBm -13.20 dB
2.540 GHz 2.544 GHz 1.000 MHz 2,54368 GHz -18.31 dém -9.31 dé 2.656 GHz 2.660 GHz 1,000 MHz 2.65616 GHz -21.10 dBm -11.10 dB
2,544 GHz 2.545 GHz 200,000 kHz 2.54475 GHz -25.11 dBm -15.11 dB 2.660 GHz 2.675 GHz 1,000 MHz 2.66018 GHz -53.84 dBm -10.84 dB
2,545 GHz 2.565 GHz 100,000 kHz 2.55449 GHz 1.89 dém -28.11 dB 2.675 GHz 2.680 GHz 1,000 MHz 267644 GHz ~31.28 dbm ~6.28 dB
Y
) I i
Dete: 22.MAY.2019 1£:14:19 Date: 22 MAY.2019 18:21:11

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : QISYAL-L41

Page Number 1 A295 of A388
Report Issued Date : May 27, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41 / 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

[ ] o
spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 19,00 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dh’_[_n-! EPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS _LINE _ABS PABS
10 dBm |“ 10 dBm “\I
- )\L 0 dom |||
-10 dBm T j ¥ -10 dem { ‘\
e ) A |
SPURIOLIS_LINE_ABS — I 20 dBm || - I
-30 dBm i"ﬂ TL 4 dem .v..f'i.r | _
-40 dam | Ly Iu,mﬂﬁ‘-w " an { Wﬂﬂ
-50 dem -50 dem
-60 dBm &0 dBm
Start 2.52 GHz 10005 pts Stop 2.565 GHz | |[[start 2.635 hz 10005 pts Stop 2.68 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.520 Gz £.525 GH? 1,000 MHz 252073 GHz -31,93 dBm -6.93 d8 2.635 GHz 2.655 GHz 100.000 kHz 2.65393 GHz 19.62 dbm -10.38 dB
2.525 GHz 2.540 GHz 1.000 MHz 2.53754 GHz -31.42 dem -18.42 d 2555 GHe 2 658 GHz 500000 kHz 2 ecron OHe 603 dom e ade
2540 GHz 2.544 GHz 1.000 MHz 2.54388 GHz -22.29 dém -12.29 d& 2.656 GHz 2.660 GHz 1.000 MHz 2.65615 GHz -22.58 dBm -12.58 d&
2.544 GHz 2.545 GHz 200,000 kHz 2.54497 GHz -21,98 dBm -11.55 dB 660 GHz 2675 Ghz 1000 MH= 5 eende oHe o1 dem el
2.545 GHz 2.565 GHz 100,000 kHz 2.54606 GHz 20,22 dém -9.78 d& 5575 CHe 2680 CHe 1000 M 5 67044 CHa ~a1.25 dam 655 B
i ] L il ]

Date: 22.MAY 2019 18:18:54

Date: 22 MAY 2018 18:25:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i ;

Date: 22.MAY 2019 181528

] um mv:
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
20 th“H BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
ode A— " 0 R
r Ila e Ll A w..,...,..\ A T w"«mmwﬁ.\
-10 dem i ] -10 dem l
SPURIOUS_LINE_ABS j uk -0 dem ]- I
-30,dam m ] [0 cem V‘F T
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dém -60 dBm
Start 2.52 GHz 10005 pts Stop 2.565 GHz | |[Start 2.635 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:520 GHz 2.525 GHz 1.000 MHz 2.52003 GH2 -31.92 dém -6.52 d8 2.635 GHz 2.655 GHz 100.000 kHz 2.63640 GHz 1.01 dBm -28.99 dB
2.525 GHz 2.540 GHz 1.000 MHz 2.53982 GHz -24.47 dBm -11.47 dB 2.655 GHz 2.656 GHz 500.000 kHz 2.65501 GHz -25.50 dBm -15.50 dB
2540 GHz 2,544 GHz 1.000 MHz 254369 GHz -22.19 dém -12.19 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65614 GHz -24.34 dBm -14.34 d&
2.544 GHz 2.545 GHz 200,000 kHz 2.54493 GHz -28.77 dBm -18.77 dB 5 660 GH= 3 675 GH2 1,000 Mz 2.66032 GHz ~26.55 dBm 13,55 a8
2.545 GHz 2.565 GHz 100,000 kHz 2.54959 GHz 1.32 dém -26.68 dB 5675 GHz 2.680 GHz 1.000 MHz 2.67773 Gz 31 45 dBm f 45 dn

i

Date: 22.MAY.2019 18:22:19

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : QISYAL-L41

Page Number 1 A296 of A388
Report Issued Date : May 27, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 41 / 20MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

offset 19.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dh’_[_n-! EPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS _LINE _ABS Uh'\"\"
10 dBm n 10 dBm ﬁ
0de JHL 0 dom ‘\
-10 dBm -10 dBm f
e / 20 cem i |
SPURIOUS,_LINE_ABS “J [I A I| [ [ [
.30 dam i |" f _3h dem WW I
YPSTURRRLN | AT =T L
-50 dem -50 dem
-60 dBm 60 dBm
Start 2.52 GHz 10005 pts Stop 2.565 GHz ||l start 2.635 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency PowerAbs | Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:520 GHz 2525 GHz 1,000 MH2 252078 GHz -31.86 dém -6.86 dB 2,635 GHz 2.655 GHz 100.000 kHz 265395 GHz 19.61 dbm -10.39 dB
2.525 GHz 2.540 GHz 1.000 MHz 2.53710 GHz -31.49 dBm -18.49 dB 2.655 GHz 2.656 GHz 500,000 kHz 2.65501 GHz -14.99 dBm -4.99 dg
2,540 Gz 2.544 GHz 1.000 MHz 2.54385 GHz -20.94 dem -10.94 d& 2.656 GHz 2.660 GHz 1.000 MHz 2.65602 GHz -20.93 dBm -10.93 d&
2.544 GHz 2.545 GHz 200,000 kHz 2.54496 GHz -22.48 dBm -12.48 dB = 560 CH= 2675 Ghz 1,000 MHz 66457 CHe 3123 dBm 1693 db
2.545 GHz 2.565 GHz 100,000 kHz 2.54611 GHz 20,06 dém -9.94 dB > 875 GHz 2680 CHe 1,000 Mz 3 67796 CHe ~31.47 cbm 647 B
i ] L il ]

Date: 22.MAY 2018 18:20:02

Date: 22 MAY 2019 18:26:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 22.MAY 2019 181636

] um mv:
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGLNEKARS_ PARS
20 th“H BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
ode ort . o 0 g -
’M.,J" MW w e ]
-10 dem i l -10 dem i
AR dn | -40 dem |
SPURIOUS LINE_ABS ﬁ J H‘ L [
.30 dim ——— [ m‘ 0 dBm "’FM
-40 dem ~40 dBm
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.52 GHz 10005 pts Stop 2.565 GHz | |[ start 2.635 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:520 GHz 2.525 GHz 1.000 MHz 2.52910 GHz 31,61 dbm -6.61dB 2,635 GHz 2.655 GHz 100.000 kHz 263864 GHz 1.10 dém -28.90 db
2.525 GHz 2.540 GHz 1.000 MHz 2.53992 GHz -23.77 dém -10.77 dB 2.655 GHz 2.656 GHz 500.000 kHz 2.65532 GHz -26.76 dBm -16.76 db
2540 GHz 2,544 GHz 1.000 MHz 254332 Gz -22.15 dém -12.15 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65625 GHz -24.83 dBm -14.83 d8
2.544 GHz 2.545 GHz 200,000 kHz 2.54498 GHz -27,82 dBm -17.82 dB 5 660 GH= 3 675 GH2 1.000 M2 2.66023 GHz 55,50 dbm 12,59 a8
2.545 GHz 2.565 GHz 100,000 kHz 2.54753 GHz 1.46 dem -20.54 dB 5675 GHz 2.680 GHz 1,000 MHz 2.67570 GHz 3145 dBm 6 45 dn
Y
i it "

Date: 22.MAY.2019 18:23:28

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : QISYAL-L41

Page Number

1 A297 of A388

Report Issued Date : May 27, 2019

Report Version . Rev.

01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK Lowest Channel / 16QAM
Spectrum u%;" Spec ué]
Ref Level 0.00 dBm  Offset 14.50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Ihnrk PAES Limit 'thrrk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de Lo x -30 dBm PPy y
) P L i hi ——) P e e
_an gda - i 40 R WS o st
ot
50 dBm
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz | |[(Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 957.58371 MHz -40.43 dBm -27.43 dB 30,000 MHz 1,000 GHz 1.000 MHz 878.56822 MHz -40.25 dBm -27.25 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80663 GHz -39.47 dBm -26.47 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.82132 GHz -39.55 dBm -26.55 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.80297 GHz -38,00 dBm -25.00 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.85011 GHz -37.32 dBm -24,82 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.57992 GHz -33.41 dBm -20.41 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98492 GHz -33.65 dBm -20.65 db
9.000 GHz 13.000 GHz 1.000 MHz 12.58680 GHz -33.55 dBm -20.55 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.18998 GHz -33,53 dBm -20.53 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.27634 GHz -30.40 dBm -17.40 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.28284 GHz -30.46 dBm -17.46 d&
hid bl
L VA J - L JL 4 ‘
Date 02 1 MAY.2019 12:49:47
Middle Channel / QPSK Middle Channel / 16QAM
Spectrum e Spec I:Iv?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PARS
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de [t -30 dBm L] y
R R | A~ NP VA ihaiaiinn b N | A LA ki
sl ™ - A0 R o
" = u
50 dBm
-60 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz | ||| Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 841,24188 MHz -40.21 dBm -27.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 870.81209 MHz -39.95 dBm -26.95 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83643 GHz -39.69 dBm -26.69 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.81712 GHz -39.74 dBm -26.74 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.85911 GHz -37.87 dBm -24,87 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.80728 GHz -38,07 dBm -25.07 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98292 GHz -33.55 dbm -20.55 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99942 GHz -33.56 dBm -20.56 db
9.000 GHz 13.000 GHz 1.000 MHz 12.57530 GHz -33.64 dBm -20.64 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.56430 GHz -33.63 dBm -20.63 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28534 GHz -30.71 dBm -17.71 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.28584 GHz -20.62 dBm -17.62 d&
hid bl
{ L J v L L J wa
D: 18.MAY.2019 12:53:25 1 MAY. 2019 12:52:40
Sporton International (Shenzhen) Inc. Page Number 1 A298 of A388
TEL : +86-755-8637-9589 Report Issued Date : May 27, 2019
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : QISYAL-L41

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
‘__ — PPV PYE E S vy . " ~ Mmm
MWM e had M-..J s
40 gl e ._4}‘-“;" ol
50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 845.99800 MHz -40,25 dBm -27.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 882.44628 MHz -40,22 dem -27.22 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82216 GHz -39.50 dBm -26.50 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -39.54 dBm -26.54 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.85299 GHz -37.93 dBm -24,93 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.88502 GHz -37,93 dBm -24,93 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99342 GHz -33.27 dBm -20.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98492 GHz -33.38 dBm -20.38 db
9.000 GHz 13.000 GHz 1.000 MHz 11.20197 GHz -33.76 dBm -20.76 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.19948 GHz -33.43 dBm -20.43 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.27684 GHz -30.52 dBm -17.52 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.29334 GHz -20.65 dBm -17.65 d&
hid bl
L VA J - L JL 4 ‘

12:

54154

LTE Band 2 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum e pec w
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
L] -30 dBm
7 A A A PP PV FPYPE S S
— e IR S e "ot
paas™
-50 dBm
-60 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz | ||| Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 825.24488 MHz -40.39 dBm -27.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 893.11084 MHz -40.45 dBm -27.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -39.55 dBm -26.55 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.80159 GHz -39.60 dBm -26.60 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.83751 GHz -38,10 dBm -25.10 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.03650 GHz -37.35 dBm -24,85 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99542 GHz -33.56 dbm -20.56 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99892 GHz -33.52 dBm -20.52 db
9.000 GHz 13.000 GHz 1.000 MHz 12.56980 GHz -33.43 dBm -20.43 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55331 GHz -33.50 dBm -20.60 dB
13.000 GHz 18,500 GHz 1.000 MHz 18.28584 GHz -30.14 dBm -17.14 dB 13.000 GHz 12,500 GHz 1.000 MHz 18.26485 GHz -30.67 dBm -17.67 db
~r — ~ —
{ L J e L L J wa
@ 19.MAY.2019 154
Sporton International (Shenzhen) Inc. Page Number 1 A299 of A388

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : QISYAL-L41

Report Issued Date : May 27, 2019
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG951002B

LTE Band 2 / 3MHz

Middle Channel / QPSK Middle Channel / 16QAM
Spectrum u%;" Spec ué]
Ref Level 0.00 dBm  Offset 14.50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit thnrk PAES Limit PaES
-10 AR —BURIOUS |INE ARS BAES 10 deRR INE_ABS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de P -30 dBm PPUTT Ty y oy
P R Y i MV PRRPR SR IRy PSR P
N —40LCR o B
o et
50 dBm
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz | |[(Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 832.51624 MHz -40.44 dBm -27.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -40.22 dBm -27.22 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82678 GHz -39.33 dBm -26.33 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83685 GHz -39.65 dBm -26.65 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.86019 GHz -37.93 dBm -24,02 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.05051 GHz -37.38 dBm -24,98 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98792 GHz -33.45 dbm -20.45 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99142 GHz -33.40 dBm -20.40 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.80026 GHz -33.43 dBm -20.43 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55181 GHz -33,54 dBm -20.54 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.20184 GHz -30.62 dBm -17.62 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.29184 GHz -30.77 dém -17.77 d&
{ 1 J L] ( )| J L]
Highest Channel / QPSK Highest Channel / 16QAM
Spectrum e Spec I:Iv?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk (33
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de o -30 dBm Yy y
2 - - F R e ki
Bt el "~ e MMW%MW
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz | ||| Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 931.89155 MHz -40.29 dBm -27.29 dB 30,000 MHz 1,000 GHz 1.000 MHz 945,94953 MHz -40.18 dBm -27.18 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -39.42 dBm -26.42 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.82426 GHz -39.47 dBm -26.47 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.86235 GHz -38,00 dBm -25.00 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.85605 GHz -37.31 dBm -24,81 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.57692 GHz -33.63 dbm -20.63 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.97492 GHz -33.40 dBm -20.40 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.54981 GHz -33.71 dBm -20.71 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.54581 GHz -33.71 dBm -20.71 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28484 GHz -30.43 dBm -17.43 db 13.000 GHz 19,500 GHz 1.000 MHz 18.30034 GHz -20.61 dBm -17.61 d&
il il
{ N J v L L J wa
Sporton International (Shenzhen) Inc. Page Number 1 A300 of A388
TEL : +86-755-8637-9589 Report Issued Date : May 27, 2019
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : QISYAL-L41

Report Template No.: BU5-FGLTE Version 2.0





